
 

   
 
 
 

 

 

 

 

 

 

 

 

Englewood Water District

Englewood, FL 
February 2017 

  

  
  

 





Utility Master Plan  
Englewood Water District 

 February 2017 | i 

Contents 

1 Executive Summary ............................................................................................................................ 1 

1.1 Introduction................................................................................................................................ 1 

1.2 Existing Facilities and Permit Conditions .................................................................................. 2 
1.2.1 General ......................................................................................................................... 2 
[...]
with emergency interconnections with Sarasota and Charlotte Counties. 

3.1.1 Source Water 

The District operates four individual wellfields and a combined freshwater and brackish 
water conjunctive use wellfield, which are permitted for a combined average annual 
withdrawal of 5.360 MGD and peak month withdrawal of 6.590 MGD under WUP No. 
4866.010.  Wellfields 1, 2, 3, and 5 provide raw fresh groundwater, which is treated at 
the Lime Softening Plant. Wellfield 4 and RO Wellfield 2, which is 
conjunctively located within the limits of freshwater Wellfield 2, provide raw brackish 
groundwater, which is treated at the RO Water Treatment Plant. Figure 3-1 
is an excerpt Annual Wellfield Report (Figure 1-1) and 
identifies the general location of these water supply sources. 

Freshwater Wellfield 1 consists of 25 6-inch diameter production wells that were 
constructed between 1962 and 1968. These wells are dispersed among a residential 
neighborhood located immediately west and north of the Lime Softening 
Plant. All 25 wells are cased to depths between 20 feet and 56 feet below land surface 
(bls), with total depths ranging from 40 feet to 82 feet bls. Generally, those production 
wells with depths of 40 feet utilize groundwater from the surficial aquifer (SA). 
Production wells with depths greater than 40 feet use groundwater from permeable 
zone 1(PZ1) of the intermediate aquifer system (IAS). Freshwater Wellfield 1 
withdrawals are limited by the WUP to 400,000 gpd on an annual average day (AAD) 
basis. Withdrawals from Wellfield 1 between water year (WY) 2010 and  

Water Supply Planning 

An important component of water 
supply planning is the inventory of 
existing water supply sources 



PATH: J:\2016\16-077_ENGLEWOOD_UTILITIES_MASTERPLAN_(HOLCOMB)\7.2_WORK_IN_PROGRESS\MAP_DOCS\FINAL\16_077_ENGLEWOOD_BORDER_ONLY_11X17.MXD - USER: HDIXON - DATE: 1/16/2017

FIGURE 3-1

EWD Wellfield Locations



Utility Master Plan  
Englewood Water District 

 February 2017 | 24 

WY 2016 have ranged from 75,220 gpd to 295,805 gpd on an AAD basis. A chloride 
concentration trigger level (CCTL) of 250 mg/L is established in the WUP for each 
production well; however, the CCTL has not limited withdrawals from the wellfield. In 
addition to providing groundwater for public supply use, the withdrawal of groundwater 
from the shallow aquifers over the past 5 decades has likely resulted in the lowering 
of the water table in the residential area that encompasses Wellfield 1. Should Wellfield 
1 be taken out of service, a higher water table would likely be a result and 
consequentially there could be a greater potential for flooding in the area. 

Freshwater Wellfield 2 and RO Wellfield 2 are located within a parcel of undeveloped 
land approximately 2 miles north of the EWD Lime Softening Plant. Freshwater 
Wellfield 2 consists of 18 6-inch diameter production wells that were constructed 
between 1969 and 1975. All 18 wells are cased to depths between 37 feet and 53 feet 
bls, with total depths ranging from 53 feet to 90 feet bls. The wellfield utilizes 
groundwater almost exclusively from PZ1 of the IAS. Withdrawals from freshwater 
Wellfield 2 are limited by the Wellfield Management Plan (WFMP) which was 
implemented in 2009 to protect onsite wetlands. Withdrawals at Wellfield 2 since the 
implementation of the WFMP have ranged from 87,554 gpd to 332,301 gpd on an AAD 
basis. A CCTL has also been established for this wellfield, which has limited 
withdrawals from some of the production wells. Future developments, or 
improvements to/extension of Pine Street may necessitate an evaluation of any 
impacts to the operation of Wellfield 2. 

Freshwater Wellfield 3 consists of 12 8-inch diameter production wells that were 
constructed in 1980 and are located in the undeveloped north-central part of the 

service area. All 12 production wells are cased to depths between 37 feet 
and 64 feet bls, with total depths ranging from 61 feet to 125 feet bls. The wellfield 
utilizes groundwater almost exclusively from PZ1 of the IAS. Withdrawals from 
freshwater Wellfield 3, like Wellfield 2, are limited by the WFMP. Withdrawals at 
Wellfield 3 since the implementation of the WFMP have ranged from 41,791 gpd to 
349,050 gpd on an AAD basis. A CCTL of 350 mg/L is established in the WUP for 
each production well; however, the CCTL has not limited withdrawals from the 
wellfield.  Future developments, or infrastructure improvements may necessitate 
evaluation of any impacts to the operation of Wellfield 3. 

Freshwater Wellfield 5 is the newest District wellfield, which was constructed in 2008 
and consists of eight 6-inch diameter production wells that withdraw groundwater from 
PZ1 of the IAS. These wells are dispersed among a residential and commercial area 
along the east side of Indiana Avenue located north of Wellfield 1 and the Lime 
Softening Plant. The 8 production wells are cased to depths between 42 feet and 57 
feet bls, with total depths ranging from 77 feet to 98 feet bls. Freshwater Wellfield 5 
withdrawals are limited by the WUP to 820,000 gpd on AAD basis. A CCTL has also 
been established for this well field, which has limited withdrawals from some of the 
production wells. Withdrawals from Wellfield 5 between WY 2010 and WY 2016 have 
ranged from 145,539 gpd to 367,087 gpd on an AAD basis. 

RO Wellfield 2 consists of eight 10-inch diameter production wells interspersed among 
the eighteen production wells of freshwater WF2. RO Wellfield 2 was designed to 



Utility Master Plan  
Englewood Water District 

 February 2017 | 25 

retard the vertical movement of brackish water into PZ1 through the withdrawal of 
groundwater from underlying PZ3, while at the same time providing an additional 
supply of feed water and rotational capacity for the RO WTP. The initial eight RO 
production wells were constructed in the early 1990s and brought online in 1994. The 
eight wells are cased to depths between 253 feet and 271 feet bls with total depths 
ranging from 420 feet to 430 feet bls. Since 1996, RO production Wells 2-1 and 2-2 
(the two western-most wells) have been used sparingly because of high TDS 
concentrations. Due to poor water quality produced from these RO supply wells, EWD 
constructed two replacement wells, 2-9 and 2-10. These wells came online in 
December 2004 (2-10) and January 2005 (2-9). Wells 2-1 and 2-2 were taken offline 
and capped. 

Combined withdrawals from RO Wellfields 2 and 4 are limited by the WUP to 
4,000,000 gpd on an AAD basis. The long-term AAD production from WY 1995 through 
WY 2016 at RO Well Field 2 was 1,182,501 gpd. The average TDS, chloride, and 
sulfate concentrations for WY 2016 were 6,250 mg/L, 3,530 mg/L, and 578 mg/L, 
respectively. 

RO Wellfield 4 is located near the RO WTP and immediately east of freshwater WF1. 
The RO wellfield consists of nine production wells each 12 inches in diameter (that 
were constructed and brought online between 1982 and 1984). All nine wells are cased 
to depths between 210 feet and 287 feet bls, with total depths ranging from 372 feet 
to 430 feet bls that withdraw groundwater from PZ3 of the IAS. The long-term AAD 
production from WY 1987 through WY 2016 at RO Wellfield 2 was 1,028,769 gpd. The 
average TDS, chloride and sulfate concentrations for WY 2016 were 9,850 mg/L, 
5,237 mg/L, and 639 mg/L, respectively. 

3.1.2 Water Treatment, Storage and Distribution Facilities 

The District currently operates two water treatment plants to treat the fresh and 
brackish raw water from their groundwater supply wellfields. As stated above, 
Wellfields 1, 2, 3, and 5 provide raw fresh groundwater which is treated at the 
Lime Softening Plant while Wellfield 4 and RO Wellfield 2, provide raw brackish 
groundwater that is treated at the RO Water Treatment Plant. The finished 
water from each plant is then blended together prior to distribution. Both treatment 
plants are co-
Florida. Figure 3-2 shows an aerial view of the water treatment facilities.  Figure 3-3 
illustrates a general schematic of the treatment process for both the lime softening 
process which is used to treat the fresh groundwater and the reverse osmosis process 
which is used to treat the brackish groundwater. 

 



PATH: J:\2016\16-077_ENGLEWOOD_UTILITIES_MASTERPLAN_(HOLCOMB)\7.2_WORK_IN_PROGRESS\MAP_DOCS\FINAL\16_077_ENGLEWOOD_WTP_FACILITIES_11X17.MXD - USER: HDIXON - DATE: 1/17/2017

Map Extent

SarasotaSarasota
CountyCounty

CharlotteCharlotte
CountyCounty

De So toDe So to
CountyCounty

LeeLee
CountyCounty

ManateeManatee
CountyCounty

North port

Cape Coral

North Port

Venice

Punta 
Gorda

Arcadia

Sarasota

WATER TREATMENT
PLANT FACILITIES



Utility Master Plan  
Englewood Water District 

 February 2017 | 27 

Figure 3-3. Process 

Lime Softening Plant 

The Lime Softening Plant was built in 1961 
and has a production capacity of 3.0 MGD 
(million gallons per day). Treatment of the 
raw water begins with the aeration process. 
Water from wellfields 1, 2, 3 and 5 is 
processed through a 5 MGD aerator 
installed above a 100,000 gallon raw water 
storage tank. The aeration process removes 
the hydrogen sulfide and carbon dioxide 
gases naturally found in ground water, and 
introduces oxygen into the water which aids 

in the oxidation of iron and manganese also found naturally in ground water. From 
there the water is pumped into a large circular tank where it is mixed with a lime 
solution  The solution reacts with the calcium and magnesium 
compounds in the raw water to form insoluble carbonates (sand-like material), which 
settle to the bottom of the tank where they are mechanically removed. The lime sludge 
is then pumped to drying lagoons and stored for later disposal.

The softened water enters the top of the gravity filter tanks and flows down through a 
bed of anthracite coal media which provides removal of remaining particulate 
matter. From the bottom of the filter, water is collected and pumped to a finished water 
clearwell where it is blended with water that has been treated at the RO plant. 

Reverse Osmosis Plant 

Wellfield 4 and RO Wellfield 2, which is conjunctively located within the limits of 
freshwater Wellfield 2, provide raw brackish groundwater, which is treated at the 

RO Water Treatment Plant. The RO Water Treatment Plant was placed into 



Utility Master Plan  
Englewood Water District 

 February 2017 | 28 

service in 1982 and currently has a design flow total of 3.0 MGD. The RO process
utilizes semi-permeable membranes which allow freshwater molecules to pass 
through while retaining dissolved inorganic and organic constituents. Feed water 
supplied by the wells is pumped into the plant where the water flows through a pre-
filter to the suction inlet of a pressure pump 
(Hydranautics) -F.  Each train has a rated capacity of 0.5 MGD and is 
composed of a bank of vessels containing 
the membranes. The water is forced 
through the membranes by the feed pumps 
and then, after adding acid for pH 
adjustment, passes through a degasifier 
where carbon dioxide and dissolved 
hydrogen sulfide gases are removed. The 
degasified water cascades into a clearwell 
where it is blended with the water from the 
Lime Softening plant.   

State and Federal laws require that potable 
water be disinfected to kill pathogenic bacteria that may be present. The District adds 
chloramines, a chlorine/ammonia solution, at the end of the treatment process and 
prior to distribution to its customers to accomplish this required disinfection. The 
blended finished water is transferred to t finished water storage tanks 
before entering the distribution system. 

Injection Well 

Installed in 1985, a 1,800-foot-deep Class I injection well receives the concentrated 
brine (reject water) from the reverse osmosis plant and injects it into a saline aquifer. 
Reject water is pumped at a rate of 1,100 gpm (gallons per minute). A second deep 
injection well serves as a back-up, and is conjunctively used by the 
Reclamation Facility. 

Finished Water Storage 

Four storage tanks with a combined capacity of 7.5 million gallon
tank with 100,000 gallon capacity are maintained. The elevated storage tank is utilized 
to control pumping and pressure fluctuations at the high service pumping system. 

High Service Pumping System 

The pumping system 
consists of four (4) pumps rated at 800 gpm 
(4.5 MGD) each and three (3) pumps rated 
at 3,000 gpm (12.9 MGD) each. 

Computerized controls sense the pressure 
in the system to activate and control the 
pumps to maintain a constant pressure in 
the potable water distribution system. 



Utility Master Plan  
Englewood Water District 

 February 2017 | 29 

Water Transmission and Distribution Facilities 

pipelines are primarily for the transmission and distribution of potable water within the 
service area, but also include private service laterals, fire lines and hydrant laterals. 
As identified i , Table 3-1 below summarizes the pipeline 

 and 
distribution facilities. 

Table 3-1. Water Transmission and Distribution Facilities 

Pipeline 
Type 

Pipeline Material 
Total 

Length (Ft) 

AC Copper DIP CI HDPE POLY PVC  

Transmission 
Line 

164,632  170,694 117 8,140 3,748 1,014,015 1,361,346 

Service Line  23   9,173 680 5,858 15,734

Fire Line   62   189 4,640 4,891 

Discharge 
Line

      335 335 

Hydrant 
Laterals 

633      8,517 9,150 

Grand Total 
(Ft) 

165,265 23 170,756 117 17,313 4,617 1,033,365 1,391,476 

3.2 Wastewater Collection, Treatment, and Reuse 
Facilities 

3.2.1 Wastewater Collection Systems 

wastewater collection system is comprised of three types of sanitary 
sewer collection methods: gravity flow, low pressure collection, and vacuum collection. 

ity 
by pressurized forcemains. 
systems follows: 

Gravity Sewer Collection System 

The Dist gravity collection system is comprised of approximately 54 miles of 
pipelines including 16 miles of older vitrified clay pipe and approximately 900 
manholes. The majority of the collection system, over 68%, is PVC. The following 
Table 3-2 identifies the material and length of the gravity lines currently identified in 

 



Utility Master Plan  
Englewood Water District 

 February 2017 | 30 

Table 3-2. Gravity Sewer Collection 

Collection 
Type 

Pipe Material Total (Ft) 

CIP (Ft) DIP (Ft) PVC (Ft) VCP (Ft)  

Gravity 2,440 1,872 194,144 84,647 283,103 

Low Pressure, Vacuum, and Forcemain Collection System 

The District s low pressure and vacuum collection systems consist of approximately 
3,800 vacuum pits and 13 low pressure stations that collect sewer discharges from 
residential and commercial service connections. While the low pressure stations pump 
directly to the forcemain system, a network of piping under vacuum evacuates the 
vacuum pits and transports the waste to a vacuum station in the service area. There 
are currently nine vacuum collection areas with over 116 miles of vacuum collection 
lines r  diameter and a vacuum booster station.  Some 
vacuum collection stations are combined within one location / building at six vacuum 
station sites. The vacuum stations were placed into service from 1996 to 2004. The 
following Table 3-3 identifies the material and length of the forcemains currently 

 It is noted that the vacuum system 
improvements currently being installed in the V9-C area have not yet been included in 

 

Table 3-3. Low Pressure, Vacuum, and Forcemain Collection System 

Pipeline 
Material

Pipeline Diameter (inches) 
Total 
(Ft)

2 3 4 6 8 10 12 14 16 24 

AC   1,162        1,162 

DIP   308 4,933 271 316 2,683  435  8,946 

HDPE 1,464 2,085 495 2,920 277  10,276  1,244  18,761 

POLY 65          65 

PVC 6,096 2,014 31,627 51,512 43,251 12,360 69,624 6,281 25,963 7,305 256,033

Grand 
Total (Ft) 

7,625 4,099 33,592 59,365 43,799 12,676 82,583 6,281 27,642 7,305 284,967

 

 



Utility Master Plan  
Englewood Water District 

 February 2017 | 31 

Lift Stations 

The District owns, operates and maintains 
eighty-two (82) submersible pump stations 
from fractional horsepower motor driven 
pumps to 70 horsepower motor driven 
pumps.  Some lift stations receive flows from 
downstream lift stations and are considered 
critical or master stations due to their 
consequence of failure on the downstream 
infrastructure. Less critical (satellite) 
stations are generally of smaller size and 
lower flows and only affect their immediate 
service area if capacity is diminished.  

3.2.2 Wastewater Treatment Facility 

The District currently owns and operates a 3.00 MGD permitted capacity annual 
average daily flow (AADF) extended aeration domestic water reclamation facility. The 
Paul J. Phillips Water Reclamation Facility (WRF) was dedicated November 17, 2005, 
and named for a former, long-time Board of Supervisors member. Wastewater is 
collected and pumped to the 160 acre treatment facility property on Telman Road in 
Charlotte County. The WRF consists of the headworks, an odor control system, four 
steel circular package plants (U.S. Filter/Davco ), two filter systems, a disinfection 
system, a sludge dewatering system, and an onsite reclaimed water storage system. 
The plant is designed to produce effluent that meets drinking water standards, except 
for total dissolved solids (TDS), odor and color. 

Wastewater is received at the headworks 
wet well and pumped to static screens to 
remove solids and then is discharged to a 
surge tank. The contents of the headworks 
surge tank is then pumped to the Davco  
surge tanks. Equalization pumps then pump 
to their respective Davco  Plant 1 to 4 
aeration basins. Effluent flow from the 
Davco  Plants discharges to a series of 
three disk filters. After filtration, the filtrate 
gravity flows to the chlorine contact tank 
where gaseous chlorine is utilized for disinfection.  Discharge from the chlorine contact 
tank flows to the effluent pump station where the discharge can be directed to the on-
site storage system or the reclaimed water distribution system for public use irrigation. 
Figure 3-4 shows an aerial view of the wastewater treatment facilities. 

Biosolids 

The District manages the biosolids from the WRF in accordance with FDEP rules and 
regulations. The biosolids are pumped from the wastewater treatment plant to the 



Utility Master Plan  
Englewood Water District 

 February 2017 | 32 

centrifuge facility where they are de-watered. Two 50 gpm, one 100 gpm, and one 
120 gpm centrifuge provide sludge dewatering prior to disposal.  With the application 
of polymer, the centrifuges are capable of removing 98% of the liquid from the 
biosolids. The biosolids are trucked to the Charlotte County Bio-Recycling Center 
Complex in Punta Gorda for further advanced treatment. The liquid portion is pumped 
back to the plant for re-processing. 

The WRF produces an average 18% solids sludge cake, which is then further treated 
via composting. The composting process naturally produces an FDEP Class AA 
product. The FDEP Class AA product is most commonly used on golf courses, farms, 
in parks and playgrounds, on street medians, and in mine reclamation horticulture. 

3.2.3 Reclaimed Water System 

The reclaimed water system consists of the WRF effluent pump station, a 1.0 
MG reclaimed water storage tank, an on-site aquifer storage and recovery (ASR) 
injection well with a permitted storage capacity of 220 MG, a deep injection well (DIW) 
and one reclaimed water booster station.  

The effluent pump station consists of three 1,740 gpm vertical turbine pumps with a 
firm capacity of 3,480 gpm or 5.01 mgd. The following Table 3-4 identifies the material 
and length of the reclaimed water forcemains 
database. 

Table 3-4. Reuse System Forcemains 

Collection 
Type 

Pipe Material 
Total (Ft) 

DIP (Ft) HDPE (Ft) PVC (Ft) 

Reuse Main 351 8,025 92,772 101,148 

Through an existing 3.5 MGD AADF permitted capacity slow-rate public access 
system, the District supplies reclaimed water for irrigation to customers in accordance 
with the Florida Department of Environmental Protection (FDEP) permit number 
FLA014126-032 Land Application R-001.  The reuse system consists of users within 
southwest Sarasota and northwest Charlotte Counties.  The District provides 
reclaimed water to golf courses, a sports complex/recreational area, and a spray field 
within its service area.   

The following Table 3-5 identifies the reclaimed water customers and their associated 
capacity identified in the District FDEP Wastewater Permit. 

 



PATH: J:\2016\16-077_ENGLEWOOD_UTILITIES_MASTERPLAN_(HOLCOMB)\7.2_WORK_IN_PROGRESS\MAP_DOCS\FINAL\16_077_ENGLEWOOD_WATERRECLAIM_FACILITY_11X17.MXD - USER: HDIXON - DATE: 1/19/2017

Map Extent

SarasotaSarasota
CountyCounty

CharlotteCharlotte
CountyCounty

De So toDe So to
CountyCounty

LeeLee
CountyCounty

ManateeManatee
CountyCounty

North port

Cape Coral

North Port

Venice

Punta 
Gorda

Arcadia

Sarasota

WATER RECLAIMATION
FACILITY



Utility Master Plan  
Englewood Water District 

 February 2017 | 34 

Table 3-5. Reclaimed Water Customers and Capacity 

Reclaimed Water Customer Name Capacity (MGD) 

Lemon Bay Golf Club 0.41

Myakka Pines Golf Course 0.33 

Oyster Creek Golf Course 0.40 

Charlotte Co. Utilities Interlocal (Rotunda)* 0.38 

Englewood Sports Complex 0.27 

Spray Irrigation at the EWD WRF 0.36 

Boca Royale Golf Club 0.40 

Gran Paradiso 0.60 

Oak Forest 0.07 

Foxwood 0.065 

Lemon Bay High School 0.019 

Oyster Creek Regional Park 0.015 

Park Forest Phase I 0.05 

Park Forest Phase II 0.05 

Park Forest Phase III 0.05 

Park Forest Phase IV 0.05 

Park Forest Phase V 0.03 

Stillwater I and II 0.012 

Stillwater III and IV 0.06 

Handi Phil 0.001 

SITC Inc. (TrustCo Bank Plaza) 0.01 

Wal-mart 0.011 

Total Reuse Commitments 3.643 

*District indicates they no longer provide reclaimed service 

3.2.4 Conservation Practices and Regulations 

The District encourages water conservation both through goals of utilizing 100% of its 
reclaimed water and by promoting water use efficiency by reducing the overall demand 
for water in the system.  The District accomplishes this by the following means: 

 Adopting conservation-oriented water rates that include a usage/conservation 
surcharge; 

 Adhering to the SWFWMD watering restrictions by 
adopting the Sarasota and Charlotte County 
ordinances for watering restrictions; 

 Performing periodic water audits in association with 
 

 Participating in public education and outreach 
programs like the FSAWWA Drop Savers Water 
Conservation Poster Contest. 



Utility Master Plan  
Englewood Water District 

 February 2017 | 35 

4 Future Water Demands, Wastewater Flows, 
Reuse and Reject Disposal, and Regulatory 
Compliance

4.1 Population Projections 

Population projections were developed for the 
District to facilitate the development of anticipated 
water supply demands and wastewater flow 
projections through 2036. Various information 
sources were gathered to compile a comprehensive 

estimates.  The following referenced materials were 
used in the development of the population 
projections: 

 Bureau of Economic and Business Research  
Florida Estimates of Population 2015 (April 1, 2015) 

 Bureau of Economic and Business Research  Florida Estimates of Population 
2015 (Vol. 49, Bulletin 174, January 2016) 

 Department of Commerce  Census Bureau  Methodology, Assumptions, and 
Inputs for the 2014 National Projections. (August 2016) 

 Englewood Water District Monthly Operating Reports (January 2006 - May 2016) 

 Englewood Water District  Consumption Report (March, 2016) 

 Southwest Florida Water Management District  2015 Regional Water Supply Plan 
(Southern Planning Region)

 Southwest Florida Water Management District  2015 Regional Water Supply 
Plan: Public Water Supply Demand Projections 

 Southwest Florida Regional Planning Council 

 Sarasota County  GIS data set - zoning and land use, and  

 Charlotte County  GIS data set - Zoning 